ruralwater

Association

Aerobic
20]_8 Digesters — An
Annu al Operator’s

Guide from

Conference Design through

Operation

We're Glad You're

March 20-23, 2018 Herel
P a € Please, put your cell phones on
WWW.PRWA.COM/CONFERENCE vibrate during sessions
Penn Stater Hotel & Conference Center | State College, PA and, take calls to the hallway



~

NTECH

= Aerobic Digesters — An
#® QOperator’s Guide from
Design through
Operation

Christopher M. Hannum, P.E.
Entech Engineering, Inc.



Class Objectives

 Provide a basic understanding of aerobic digestion
biological mechanics

e Discuss regulatory requirements for digestion

 Review the engineering design considerations and options
for aerobic digestion

e Discuss operations with regard to tankage and
troubleshooting




References

Process Design Manual for Sludge Treatment and Disposal-
U.S. Environmental Protection Agency, 1979

Standard Methods for the Examination of Water and
Wastewater, 22nd Edition,2012

Design Manual-Fine Pore Aeration Systems-U.S.
Environmental Protection Agency, 1989

Biological Process Design for Wastewater Treatment, L.
Benefield and C. Randall, 1985

Aerobic Digestion Workshop. Vol. 1, Enviroquip, Inc, 1997
Pumping Station Design, 37 Edition, G. Jones et al. 2008
Other sources are noted on the slides




Aerobic Digestion

From the U.S. EPA:

Aerobic digestion is the biochemical oxidative
stabilization of wastewater sludge in open or closed tanks
that are separate from the liquid process system.

* Presence of oxygen
e Absence of food




Waste Activated Sludge (WAS)

Biosolids versus Sludge

That mixed liquor that is wasted from an activated sludge system as
performed as a process control measure during wastewater

treatment.

We will touch on aerobic digestion of primary sludge. However,
most of our limited discussion will revolve around WAS.




Process Flow

Typical wastewater treatment plant

Sereen Chamber  seffing biclogical reatment  seftling

SOURCE: https://www.slideshare.net/ashishaligarh2010/waste-water-treatment-processes




Total Suspended Solids (TSS)

WHAT IS SLUDGE?

Standard Methods

e Know volume filtered through a 0.45 micron filter
e Dried between 103 °C and 105 °C

e Dried until a relatively constant weight is achieved




Volatile Suspended Solids (VSS)

e Same filter and contents from the TSS test
e Temperature increased to 550 °C for 30 minutes

The difference between TSS and VSS is considered the
inert portion. Inert portions do not have any biological
use and in most cases do not apply an oxygen demand.




Biosolids

Total Suspended Solids (TSS) versus Volatile Suspended Solids (VSS)
e VSSis considered the biosolids portion

e VSSis asubset of TSS

e TSSincludes inerts (cellulose, plastics, stone, etc.)

e Some of the VSS is not degradable (30%) “BUG BONES”

 Some of the TSS is soluble or will become soluble during
digestion

e Biosolids are typically 70 to 80% VSS

In order to keep this more approachable we will limit our
discussion to TSS and VSS.




Endogenous Respiration

Big Words: Simple Concept

BACTERIA
Cellular Material + O, ‘ Digested Sludge + CO, + H,0

e Limited food

e Death and dying

e Cannibalization

e Extracellular enzymes




Digestion Equation

Total Solids = NDSS + DVSS * et

Where:

NDSS = Non-Degradable Solids

DVSS = The Degradable portion of the VSS
e = Natural Log =2.72

K = The rate of decay (day })

t = Time (day)




Decay

The following two slides are description of the decay of

sludge under aeration when no new additional sludge is
introduced to the reactor.

WHY IS THIS IMPORTANT TO UNDERSTAND?




Decay of VSS in a Digester

600 Pounds of VSS vs. Time (days)
500
400
v
2 300
5
3
c
b=}
& 200
0 — — — — — — — — — — — — — — — — — — — — —
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21
Time (days)

vy I



VSS Decay

.
ENE | N
i :
T
g
= 5 :
<! %4
|
(octraeit rez oAl
7| e
- o -
Eso0e :
e T e
12l )
1
A\l L
: e T e =
AWE \
j-gs / £ 3@ 100
B!
o]
1
kY
{4092 4
T =3 - o o
N it VS

SOURCE: Vernon Stack, P.E.



VSS Decay

 New sludge shows the greatest reduction in VSS (Day 1
through 5)

e This higher rate of destruction requires the highest
amount of oxygen

 There is a lull between the first and second day
(impacts oxygen demand if not considered)




Decay of VSS in a Digester

e The rate of decay is exponential
e The majority of the decay occurs over the first 10 days
e The rate can be tested in a lab (fish tank test)

e Lab results are ideal conditions and do not resemble field
results

e Constant temperature and constant aeration (no decanting)




Solids Retention Time (SRT)

SRT is used to mathematically describe the average time
(days) that a microbial will inhabit the digester.

The simplified way to calculate SRT is:

TOTAL SOLIDS RETAINED IN THE DIGESTER
SRT: SOLIDS LEAVING THE DIGESTER




Decay of VSS

BO-—.
™
n
50 |~ a
o
o
AD 040

/1]

Z

o

I_

[ ]

3

0

[VE]

v

[%p]

8 X PILOT PLANT REF [(188)
= e ® — FULL SCALE REF (194
g D — PILOT SCALE REF (178}
i 30 A — FULL SCALE HREF [188)
- 4+ — PILOT PLANT REF 1208)
= A — PILOT PLANT REF {211}
ﬁ 20 O — PILOT PLANT REF {192
g & — FULL SCALE REF {196}
E _

Z 10

O

E ,

N o | | | l | | | | I

0 200 400 600 800 1000 1200 1400 1600 1800 2000

SOURCE: U.S. EPA TEMPERATURE °C x SLUDGE AGE, days




Decay of VSS

Meaning of the graph
e VSS destruction is the product of both temperature and SRT
e VSS destruction at an SRT of 20 days at 20 C =40 days at 10 C
Enables you to estimate the effects of temperature during design
e At 500 days *C the increase in destruction is limited

HOW LONG AND AT WHAT TEMPERATURE DO YOU DO YOUR
COOKING?




Digester Bacteria

Mesophilic bacteria (Goldy Locks) is an organism that
grows best in moderate temperature, neither too hot nor
too cold, typically between 20 and 45 °C.

Thermophilic Bacteria is an organism that thrives at
relatively high temperatures, between 41 and 122 °C.

(NOTE: Thermophilic ranges are beyond the suitable
environment for nitrifiers.)




Primary Solids

 Wasted from primary clarifiers
e Can have a high organic component
e Large amount of grit

* Increases the oxygen demand when wasted to the
digester

 More contemporary approach to complete in two
separate steps; screening and grit removal




Can ultimately end up in your digester unless
consideration is given in design

Can take away needed digester capacity

Can act as an abrasive on internal piping, valves and
diffusers




Aerobic Digestion — Advantages

e Relatively easy to operate in comparison to an
anaerobic digester

e Less chance of blowing up (methane)

* Lower construction costs

 Supernatant is easier to treat

e Less odorissues

e Pathogen destruction

e Typically installed in plants less than 1.0 mgd




Aerobic Digestion — Disadvantages

 High energy costs for aeration

e Sludge can be difficult to dewater
e Sensitive to temperature and pH

e Alkalinity can impact performance




Aerobic Digester Design

e Loading

e Regulatory Requirements
e Tank Design

* Aeration Design

* Thickening

e Support Equipment

e Instrument and Controls




Loading Design Basis

e Predicting Loading (Full versus Start Up conditions)
e Temperature Conditions

e Expected pH and Alkalinity

e Percent Solids (Worse Case versus Actual)




Predicting Loading

e Difficult for new plants

e Easier for plants with existing data

e Typically based on yields from organic loading

e COD and BOD used to approximate organic loading

e Most methods account for influent TSS as a base load
e Solubility can play a role (Municipal versus Industrial)
e Computer modeling is an additional source




Predicting Loading

Unlike other treatment process units which are designed
to meet short term peak events, solids handling
equipment is designed to handle long term averages.

Solids generation reacts slowly over time.

Most sizing is completed using a ratio between BOD, COD
or TSS to pound of biosolids created.




Example of a Predictive Methodology

FIGURE &
NET GROWTH RATE CURVES

1.00¢ Y=0.67%-0.06
r=0.92
080}
Y=034x-006
=0.99
0.60
'TVI
=
«f
(=]
(%) -
@ § 040
z
g #=COD DATA
© o020 4=BOD DATA
L]
&
=z
4]
-0.20 1 I 1 i i |
0.50 1.00 1.50 2.00 2.50

LBS. SUBSTRATE USED /LBS. MLVSS

SOURCE: U.S. EPA




What does the graph show?

e Loadingis correlated to organic loading
e Loadingis a function of F/M

e More food = More Biomass
* Fully loaded plant versus start up conditions

e COD is a better predictor to biomass production than
BOD

DO YOU TRACK YOUR OWN YIELD?




Temperature

High temperature increases rates of decay

Low temperature decreases rates of decay

High temperatures increase sludge production
Low temperatures decreases sludge production
Oxygen transfer is harder at high temperatures
Oxygen transfer is easier at low temperatures

WHAT DOES THIS MEAN:

1.

High temperatures mean you are generating and
destroying more solids. YOU NEED MORE AIR

Cold temperatures mean you are generating less and
destroying less. YOU NEED A BIGGER TANK

A



pH and Alkalinity

pH and alkalinity are not the same thing.

e Insimple terms, pH is the punch and alkalinity is the
ability to take the punch.




Nitrification can occur during digestion
Nitrification will lower alkalinity and pH

General guidance suggests that a pH lower than 6.8
can start to inhibit digestion

As pH decreases so does destruction rate
Low pH sludges can be more difficult to dewater

Several studies show that pH control can make the
digestion process more efficient

By controlling pH you have the opportunity to lower
nitrogen in the sludge thus enabling a greater land
application rate




Alkalinity

e Decreases during nitrification during digestion
e High Dissolved Oxygen (DO) promotes low alkalinity

e Low DO can set an environment for the return of
alkalinity through denitrification

e ON-OFF-ON-OFF can balance alkalinity
e Alkalinity creates a stable biological community




QUIZ NO. 1 and 10 minute break

Please complete Quiz No. 1




Percent Solids and Thickening

BASICS:

1,000,000 mg/L =100 %
500,000 mg/L = 50 %
30,000 mg/L=3.0%
15,000 mg/L=1.5%




Thickening

e We are going to assume that the TSS and VSS have the
same specific gravity as water.

* In other words, 1 liter of pure TSS weighs the same as
a liter of water.




Thickening

Let us assume we have:

0.100 million gallons of 1.5 % sludge

We thicken the sludge to 3.0%

How many gallons do we have remaining

(NOTE: The thickening process only removes water
(wink))




Thickening

0.100 million gal. * 8.34 * 15,000 mg/L =
12,510 Pounds of TSS

Now thickening to 3.0 percent or 30,000 mg/L we reverse
the process:

X million gal. * 8.34 * 30,000 mg/L = 12,510 Pounds of TSS

Solving for X = 0.050 million gallons




Question-Discussion

Does thickening improve dewatering efficiency?

If you thicken from 1% to 2% does your dewatered sludge
go from 16% to 20%? Oris it simply a 16% to 17%
increase?




Solids Retention Time (SRT)

SRT is used to mathematically describe the average time
(days) that a microbial will inhabit the digester.

The simplified way to calculate SRT is:

SRT =




SRT

What is the significance of SRT:
* It shows the age of the sludge.

e Older sludge generally means greater pathogen
reduction.

e Older Sludge means greater VSS destruction.
 SRTis a regulated design parameter




Regulatory Design Requirements — PA DEP

From the Domestic Wastewater Facilities Manual 10/97

e DO concentration must be kept between 1.0 and 2.0
mg/L

e Supply 30 SCFM/1,000 CF

e Mechanical aeration shall provide 1.0 hp per 1,000 CF




Regulatory Design Requirements — PA DEP

e |tis recommended that VSS loading not exceed 100
pounds per 1,000 CF per day

* SRT normally shall be a minimum of 15 days

e SRT for combined primary sludge and WAS is
recommended to be 20 days




Regulatory Design Requirements — PA DEP

DOES PA DEP REQUIRE THAT ALL PLANTS
HAVE DIGESTION CAPABILITIES?




Regulatory Design Requirements — 10 State Standards

The following discussion is presented as a comparison in